

TECTUM ACOUSTICAL PERFORMANCE
SOUND ABSORPTION COEFFICIENTS

	125	250	500	1000	2000	4000	NRC	MOUNTING	TEST REPORT
TECTUM III ROOF DECK PANELS									
Thickness									
3½" (1½" + 1½") Tectum III	.16	.23	.49	.78	.88	.88	.60	A	RAL - A84 - 88

Please click on the test number to view or download the actual test.